Test report no.: 1-4254/12-04-08

Plot 3: TX mode, highest channel, 20 dB bandwidth
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9.7 Band edge compliance conducted

Description:

Measurement of the conducted band edge compliance. EUT is measured at the lower and upper band edge in

both modes.

Measurement:
Measurement parameter
Detector: Peak
Sweep time: Auto
Video bandwidth: 500 kHz
Resolution bandwidth: 100 kHz

Span:

Lower Band Edge: 2300 — 2425 MHz
Upper Band Edge: 2450 — 2500 MHz

Trace-Mode:

Max Hold

Limits:

FCC

IC

CFR Part 15.247 (d)

RSS 210, Issue 8, A8.5

Band Edge Compliance Conducted

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired power, based on either an
RF conducted or a radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required.

Results:
Scenario Band Edge Compliance Conducted [dB]
Modulation DSSS / b — mode OFDM / g — mode OFDM / n — mode
Lower Band Edge — Channel 1 >20dB (see plot 1) | >20 dB (see plot 3) | > 20 dB (see plot 5)
Upper Band Edge — Channel 11 >20dB (see plot 2) | >20 dB (see plot 4) | > 20 dB (see plot 6)
Measurement uncertainty +1.5dB

Result: The result of the measurement is passed.
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Plots: DSSS / b — mode

Plot 1: TX mode, lower band edge
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Plot 2: TX mode, upper band edge
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Plots: OFDM / g — mode

Plot 1: TX mode, lower band edge
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Plot 2: TX mode, upper band edge
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Plots: OFDM / n — mode

Plot 1: TX mode, lower band edge
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Plot 2: TX mode, upper band edge
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9.8 Band edge compliance radiated

Description:

Measurement of the radiated band edge compliance. The EUT is turned in the position that results in the
maximum level at the band edge. Then a sweep over the corresponding restricted band is performed. The EUT
is set to channel 1 for the lower restricted band and to channel 11 for the upper restricted band. The
measurement is repeated for all modulations. Measurement distance is 3m.

Measurement:
Measurement parameter
Detector: Peak
Sweep time: Auto
Video bandwidth: 10 Hz
Resolution bandwidth: 1 MHz
Span: Lower Band: 2300 — 2400 MHz
pan: Higher Band: 2480 — 2500 MHz
Trace-Mode: Max Hold
Limits:
FCC IC

CFR Part 15.205 RSS 210, Issue 8, A 8.5

Band Edge Compliance Radiated

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired power, based on either an
RF conducted or a radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a) (see Section 5.205(c)).

54 dBuV/m AVG

Results:

Scenario Band Edge Compliance Conducted [dB]
Modulation DSSS / b — mode OFDM / g — mode OFDM / n — mode
Lower Band Edge — Channel 1 >10dB >10dB >10dB
Upper Band Edge — Channel 11 >10dB >10dB >10dB
Measurement uncertainty +3dB

Result: The result of the measurement is passed.
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Plots: DSSS / b — mode

Plot 1: TX mode, lower band edge, vertical polarization
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Plot 2: TX mode, upper band edge, vertical polarization
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Plot 3: TX mode, lower band edge, horizontal polarization
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Plot 4: TX mode, upper band edge, horizontal polarization

Cetecom ICT Services GmbH

FCC Part 15 T¥chodk)
Resticied Band High

Amplitude / dBV
g

Operator: LUC
14254_1204_WLAN_FOC Bimode. BEC high horzantal TIL

012327 PM, Fiday, Januery 20, 2012

} } L L L L L L L L L }
246G 24E0 286G 260 268G 248G 268G 246 286 28K 286G 280 260

Polarisation: Horizontal

Company: Sony Ericsson Mobile

2012-01-26

Page 58 of 138




Test report no.: 1-4254/12-04-08

Plots: OFDM / g — mode

Plot 1: TX mode, lower band edge, vertical polarization
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Plot 2: TX mode, upper band edge, vertical polarization
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Plot 3: TX mode, lower band edge, horizontal polarization
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Plot 4: TX mode, upper band edge, horizontal polarization
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Plots: OFDM / n — mode

Plot 1: TX mode, lower band edge, vertical polarization
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Plot 2: TX mode, upper band edge, vertical polarization
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Plot 3: TX mode, lower band edge, horizontal polarization
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Plot 4: TX mode, upper band edge, horizontal polarization
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9.9 TX spurious emissions conducted

Description:

Measurement of the conducted spurious emissions in transmit mode. The measurement is performed at
channel 1, 6 and 11. The measurement is repeated for all modulations.

Measurement:
Measurement parameter
Detector: Peak
Sweep time: Auto
. . F <1 GHz: 100 kHz
Video bandwidth: F>1GHz 100 kHz
. _— F <1 GHz: 100 kHz
Resolution bandwidth: F>1GHz 100 kHz
Span: 9 kHz to 25 GHz
Trace-Mode: Max Hold
Limits:
FCC IC
CFR Part 15.247(d) RSS 210, Issue 8, A 8.5

TX Spurious Emissions Conducted

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired power, based on either an
RF conducted or a radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required
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Results: DSSS / b — mode

TX Spurious Emissions Conducted

DSSS - mode
amplitude of limit actual attenuation
f [MHZz] emission max. allowed below frequency of results
[dBm] emission power operation [dB]
2412 7.57 30 dBm Operating frequency
No critical peaks found complies
-20 dBc
2437 7.57 30 dBm Operating frequency
No critical peaks found complies
-20 dBc
2462 7.52 30 dBm Operating frequency
No critical peaks found complies
-20 dBc
Measurement uncertainty +3dB
Result: The result of the measurement is passed.
Results: OFDM / g — mode
TX Spurious Emissions Conducted
OFDM - mode
amplitude of limit actual attenuation
f [MHZ] emission max. allowed below frequency of results
[dBm] emission power operation [dB]
2412 1.74 30 dBm Operating frequency
No critical peaks found complies
-20 dBc
2437 1.74 30 dBm Operating frequency
No critical peaks found complies
-20 dBc
2462 0.82 30 dBm Operating frequency
No critical peaks found complies
-20 dBc

Measurement uncertainty

+3dB

Result: The result of the measurement is passed.
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Results: OFDM / n — mode

TX Spurious Emissions Conducted
OFDM - mode
amplitude of limit actual attenuation
f [MHZz] emission max. allowed below frequency of results
[dBm] emission power operation [dB]
2412 0.85 30 dBm Operating frequency
No critical peaks found complies
-20 dBc
2437 0.85 30 dBm Operating frequency
No critical peaks found complies
-20 dBc
2462 0.03 30 dBm Operating frequency
No critical peaks found complies
-20 dBc
Measurement uncertainty +3dB

Result: The result of the measurement is passed.
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Plots: DSSS / b — mode

Plot 1: TX mode, lowest channel, up to 25 GHz

Ref Level |15 dBm
SWT Inuto

7,867 dBm
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The peak at the beginning of the plot is the LO from the SA.
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Plot 2: TX mode, middle channel, up to 25 GHz

The peak at the beginning of the plot is the LO from the SA.
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Plot 3: TX mode, highest channel, up to 25 GHz

The peak at the beginning of the plot is the LO from the SA.
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Plots: OFDM / g — mode

Plot 1: TX mode, lowest channel, up to 25 GHz
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The peak at the beginning of the plot is the LO from the SA.
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Plot 2: TX mode, middle channel, up to 25 GHz
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The peak at the beginning of the plot is the LO from the SA.
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Plot 3: TX mode, highest channel, up to 25 GHz

The peak at the beginning of the plot is the LO from the SA.
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Plots: OFDM / n — mode

Plot 1: TX mode, lowest channel, up to 25 GHz
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The peak at the beginning of the plot is the LO from the SA.
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Plot 2: TX mode, middle channel, up to 25 GHz
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The peak at the beginning of the plot is the LO from the SA.
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Plot 3: TX mode, highest channel, up to 25 GHz

Ref Level |15 dBm
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The peak at the beginning of the plot is the LO from the SA.
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9.10 TX spurious emissions radiated

Description:

Measurement of the radiated spurious emissions in transmit mode. The measurement is performed at channel
1, 6 and 11. The measurement is repeated for all modulations.

Measurement:
Measurement parameter
Detector: Peak / Quasi Peak
Sweep time: Auto
. - Sweep: 100 kHz
Video bandwidth: Remeasurement: 10 Hz
. — F <1 GHz: 100 kHz
Resolution bandwidth: F>1GHz: 1 MHz
Span: 30 MHz to 26 GHz
Trace-Mode: Max Hold
X DSSS b — mode
Measured Modulation X OFDM g — mode
X] OFDM n — mode

The modulation with the highest output power was used to perform the transmitter spurious emissions. If
spurious were detected a re-measurement was performed on the detected frequency with each modulation.

Limits:

FCC IC

CFR Part 15.247(d) RSS 210, Issue 8, A 8.5

TX Spurious Emissions Radiated

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the desired power, based on either an
RF conducted or a radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is not
required. In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also comply
with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

§15.209
Frequency (MHz) Field Strength (dBuV/m) Measurement distance
30-88 30.0 10
88— 216 33.5 10
216 — 960 36.0 10
Above 960 54.0 3
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Results: DSSS / b — mode

TX Spurious Emissions Radiated [dBuV/m]

DSSS — mode
2412 MHz 2437 MHz 2462 MHz
Level Level Level
F [MHz] Detector [dBuV/m] F [MHz] Detector [dBuV/m] F [MHz] Detector [dBuV/m]
No critical peaks found No critical peaks found No critical peaks found
Measurement uncertainty +3dB
Result: The result of the measurement is passed.
Results: OFDM / g — mode
TX Spurious Emissions Radiated [dBuV/m]
OFDM — mode
2412 MHz 2437 MHz 2462 MHz
Level Level Level
F [MHz] Detector [dBuV/m] F [MHz] Detector [dBuV/m] F [MHZz] Detector [dBuV/m]
No critical peaks found No critical peaks found No critical peaks found
Measurement uncertainty +3dB
Result: The result of the measurement is passed.
Results: OFDM / h — mode
TX Spurious Emissions Radiated [dBuV/m]
OFDM — mode
2412 MHz 2437 MHz 2462 MHz
Level Level Level
F [MHz] Detector [dBuV/m] F [MHz] Detector [dBuV/m] F [MHZz] Detector [dBuV/m]
No critical peaks found No critical peaks found No critical peaks found
Measurement uncertainty +3dB

Result: The result of the measurement is passed.
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Plots: DSSS / b — mode

Plot 1: Lowest channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information

EUT:

Serial Number:
Test Description:

Operating C

onditions:

Operator Name:

Comment:

AAL-8880001-BV

CB5A1JE2RN

FCC part 15CclassB@ 10 m

WLAN b-mode 11MBit/s TX Ch. 1 + charging
Wolsdorfer

AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]
Hardware Setup:

Electric Field (NOS)

Receiver: [ESCI 3]
Level Unit: dBuV/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20dB
FCC_10m(B)_5
60 T
55 1T
50 T
45 + FCC_10m_B,
40 T
g BT 1
z T |
2 30
2 st
8 L L
20t *
15 ‘
101 ? X J
- *
51
0 + + + + + + + + + + + un !
30M 50 60 80 100M 200 300 400 500 800 1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time (cm) n h (dB) n (dBuv/m)
(ms) (deg) (dB)
40.440000 10.5 | 1000.0 120.000 | 270.0 [ V 97.0 [ 134 19.5 30.0
46.080000 10.9 [ 1000.0 120.000 | 270.0 [ V 252.0 [ 13.3 19.1 30.0
101.160000 7.8 | 1000.0 120.000 | 134.0 [ H 54.0 | 11.8 25.7 33.5
129.000000 13.0 | 1000.0 120.000 | 145.0 | V 128.0 9.5 20.5 33.5
727.800000 19.9 | 1000.0 120.000 | 270.0 [ V 333.0 | 23.2 16.1 36.0
939.720000 21.9 [ 1000.0 120.000 | 270.0 [ V 30.0 | 253 14.1 36.0
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Plot 2: Lowest channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

Frequency/ e
Operator: LUC
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10:40:52 AM, Friday, Janury 20, 2012 ‘Company: Sony Ericsson Mobile

Plot 3: Lowest channel, 1 GHz to 12.75 GHz, horizontal polarization

Cetecom ICT Services GmbH
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Plot 4: Lowest channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 d4dB
Ref Lv1l 27.21 dBNV VBW 1 MH=z
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Date: 24 .JAN.2012 14:38:41

Plot 5: Lowest channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 dB
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Plot 6: Middle channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information
EUT:
Serial Number:
Test Description:
Operating Conditions:
Operator Name:
Comment:

AAL-8880001-BV

CB5A1JE2RN

FCC part15CclassB@ 10 m

WLAN b-mode 11MBit/s TX Ch. 6 + charging
Wolsdorfer

AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup:

Electric Field (NOS)

Receiver: [ESCI 3]
Level Unit: dBuV/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20dB
FCC_10m(B)_5
60 T
55 T
50 T
45 + FCC_10m_B,
40 T
£ BT |
z .1 |
2 30
2 T
N il
20T
- 2
15T
*
Te L 2
st 2 3
0 + + + + + + + + + + + un !
30M 50 60 80 100M 200 300 400 500 800 1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
32.760000 8.9 | 1000.0 120.000 2570 | V -2.0 12.8 211 30.0
39.720000 9.8 | 1000.0 120.000 2410 | V 120.0 13.4 20.2 30.0
126.240000 5.9 | 1000.0 120.000 98.0 | V 271.0 9.7 27.6 33.5
129.000000 12.8 | 1000.0 120.000 165.0 | V 120.0 9.5 20.7 33.5
652.320000 17.9 1000.0 120.000 1140 | H 219.0 21.2 18.1 36.0
947.040000 21.9 1000.0 120.000 1720 | H 219.0 25.3 141 36.0
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Test report no.: 1-4254/12-04-08

Plot 7: Middle channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

Operator: LUC
14254_1204_WLAN_FCG. Bmode_CHIG_vertcal T

113125 AM,Frday, Janery 20, 2012

Polarisation: Vertical

‘Company: Sony Ericsson Mobile

Plot 8: Middle channel, 1 GHz to 12.75 GHz, horizontal polarization

Cetecom ICT Services GmbH

FCC Part 15 T¥chodk)

Radiated Emissions 1 GHz - 12,75 GHz

Amplitude / dBV
g

Operator: LUC
14254_1204_WLAN_FOC Bimode_ CHIG horizenalTL

11:38:40 AM, Frday, Januery 20, 2012

Polarisation: Horizontal

Company: Sony Ericsson Mobile
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Test report no.: 1-4254/12-04-08 m, OM )

Plot 9: Middle channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 d4dB
Ref Lv1l 27.22 dBNV VBW 1 MH=z

80 dABNV 16.06412826 GH=z SWT 34 ms Unit aBNVv
80

—16.7 HB Offset

70

D1 54 |[dBNV

40

30|

— 10
—2o0l
start 12 GH=z 600 MH=z/ Stop 18 GH=z
Date: 24.JAN.2012 14:39:37

Plot 10: Middle channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 dB
Ref Lv1l 34.79 dBNV VBW 1 MH=z
80

dBNvV 24.71943888 GHz SWT 40 ms Unit daBNVv
80

—8.4 dB Offsef

70

—D1 54 |[dBNV-

40

30|
2
1
o
—10
—20l
Start 18 GH=z 700 MH=z/ Stop 25 GH=z
Date: 24 .JAN.2012 14:49:05
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Test report no.: 1-4254/12-04-08

CETECOM
=

Plot 11: Highest channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information
EUT:
Serial Number:
Test Description:
Operating Conditions:
Operator Name:
Comment:

AAL-8880001-BV
CB5A1JE2RN

FCC part15CclassB@ 10 m
WLAN b-mode 11MBit/s TX Ch. 11 + charging

Wolsdorfer
AC:115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup:

Electric Field (NOS)

Receiver: [ESCI 3]
Level Unit: dBuVv/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20dB
FCC_10m(B)_5
60 T
55 1
50 1
45 + FCC_10m_B,
40T
g BT
z T |
2 30
2 T
N &
20 T
N &
15
! ‘ . .
st *
0 t t t t t t t + + + +H
30M 50 60 80  100M 200 300 400 500 800  1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
45.960000 11.1 1000.0 120.000 1040 | V 46.0 13.3 18.9 30.0
102.720000 7.5 | 1000.0 120.000 2700 | H 312.0 11.7 26.0 33.5
120.240000 5.8 | 1000.0 120.000 98.0 | V 252.0 10.2 27.7 33.5
159.960000 7.7 | 1000.0 120.000 2170 | V 173.0 9.2 25.8 33.5
390.000000 16.7 | 1000.0 120.000 2700 | V 46.0 16.7 19.3 36.0
959.280000 22.0 | 1000.0 120.000 180.0 | V 312.0 25.4 14.0 36.0
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Test report no.: 1-4254/12-04-08

Plot 12: Highest channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

o
1001
& P & & iy TR & P o g
Frequency/ He
Operator: LUC
14254_1204 WLAN FCC Bmode_CHi1_verticalTL Polarisation: Vertical
11:53:44 AM, Friday, January 20, 2012 ‘Company: Sony Ericsson Mobile:
Plot 13: Highest channel, 1 GHz to 12.75 GHz, horizontal polarization
Cetecom ICT Services GmbH
FOC Part 15 (Tx-Mode)
Radiated Emissions 1 GHz - 12,75 GHz
wr
ol
wl
> o
g
:
LI J
.
1001
& & & & & P & & & A o s
Frequency/ He
Operator: LUC
14254 1204 WLAN FOC Bmode_CHI1_horizontal.TL. Polarisation: Horizontal
01:21:03 PM, Friday, January 20, 2012 ‘Company: Sony Ericsson Mobile:
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Test report no.: 1-4254/12-04-08

Plot 14: Highest channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 d4dB
Ref Lv1l 26 .94 dBNV VBW 1 MH=z

80 dABNV 15.89579158 GH=z SWT 34 ms Unit ABNV
80

—16.7 HB Offset

70

D1 54 |[dBNV

40

30

— 10
—2o0l
start 12 GH=z 600 MH=z/ Stop 18 GH=z
Date: 24.JAN.2012 14:40:15

Plot 15: Highest channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 dB
Ref Lv1l 35.99 dBNV VBW 1 MH=z
80 dABNV 21.42284569 GH=z SWT 40 ms Unit aABNV

80

—8.4 dB Offsef

70

—D1 54 |[dBNV-

40

30
2
1
o
—10
—20l
Start 18 GH=z 700 MH=z/ Stop 25 GH=z
Date: 24 .JAN.2012 14:49:47
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Test report no.: 1-4254/12-04-08

CETECOM
=

Plots: OFDM / g — mode

Plot 1: Lowest channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information

EUT: AAL-8880001-BV

Serial Number: CB5A1JE2RN

Test Description: FCC part15CclassB@ 10 m

Operating Conditions: WLAN g-mode 6MBit/s TX Ch. 1 + charging
Operator Name: Wolsdorfer

Comment: AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup: Electric Field (NOS)
Receiver: [ESCI 3]
Level Unit: dBuV/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20dB
FCC_10m(B)_5
60 T
55 T
50 T
45 + FCC_10m_B,
40 T
£ BT ]
z T |
2 30
2 s
ST L
20 T
- 4
1570
10T¢ L *
51 L 2
0 + + + + + + + + + + + + un !
30M 50 60 80 100M 200 300 400 500 800 1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
31.920000 9.5 | 1000.0 120.000 2700 | H 2.0 12.7 20.5 30.0
41.520000 9.9 | 1000.0 120.000 2430 | V 125.0 13.4 20.1 30.0
129.000000 11.3 | 1000.0 120.000 182.0 | V 279.0 9.5 22.2 33.5
136.680000 5.1 1000.0 120.000 98.0 | V 231.0 8.9 28.4 33.5
390.000000 17.7 | 1000.0 120.000 105.0 | V 86.0 16.7 18.3 36.0
898.800000 21.9 | 1000.0 120.000 2700 | H 322.0 25.2 141 36.0
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Test report no.: 1-4254/12-04-08 CE”EQM )

Plot 2: Lowest channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8 g8

g

‘

20
w0
iy 26 s e £ EYREY ale EY e e P
Frequency/ e
Operator: LUC
14254 1204 WLAN_FCG, Grmode_CHOT_vertical L Polarisation: Verical
0307:55 P, Friday, January 20, 2012 ‘Company: Sony Ericsson Mobile

Plot 3: Lowest channel, 1 GHz to 12.75 GHz, horizontal polarization

Cetecom ICT Services GmbH

FCC Part 15 T¥chodk)

Radiated Emissions 1 GHz - 12,75 GHz

Amplitude / dBV
g

0
00t
™ 2o aln als sto o £ alo ol o o s
Frequency/ e
Operator: LUC
14254_12:04_WLAN FOC Ginode, CHD1_horizortal.TiL Polrisation: Horizontal
03:15:36 PM, Friday, January 20, 2012 Company: Sony Ericsson Mobile:
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Test report no.: 1-4254/12-04-08

CETECOM

Plot 4: Lowest channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

@ Ref Lv1l

Plot 5: Lowest channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker

80 dABNV

80

17.51903808 GH=z

10 4dB

aBNVv

70

—16.7

0B Offset

D1

54

dBNV-

40

30
2
1
s]
— 10
—2o0l
Start 12 GHz Stop 18 GHz
Date: 24.JAN.2012

Marker 10 4amB
Ref Lvl
80 dABNV 21.71743487 GHz daBNv
80
—8.4 dp Offset
70
6
—D1 54 ABNV-
5
40
30
2
1
0
— 10
—2o0l
Start 18 GHz Stop 25 GHz
Date: 24.JAN.2012
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Test report no.: 1-4254/12-04-08 m,chM i
L oo

Plot 6: Middle channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information

EUT: AAL-8880001-BV

Serial Number: CB5A1JE2RN

Test Description: FCCpart15CclassB @ 10 m

Operating Conditions: WLAN g-mode 6MBit/s TX Ch. 6 + charging
Operator Name: Wolsdorfer

Comment: AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup: Electric Field (NOS)
Receiver: [ESCI 3]
Level Unit: dBuV/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20dB
FCC_10m(B)_5
60 T
55 T
50 T
45 + FCC_10m_B,
40 T
£ BT |
.1 |
2 30
2 T
8 L &
20t >
15 ‘
101 ‘0
51 *
0 + + + + + + + + + + + + + un !
30M 50 60 80 100M 200 300 400 500 800 1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
38.520000 8.8 | 1000.0 120.000 185.0 | V 39.0 13.3 21.2 30.0
40.920000 10.4 | 1000.0 120.000 98.0 | V 13.0 13.4 19.6 30.0
119.400000 5.8 | 1000.0 120.000 2700 | V 149.0 10.3 27.7 33.5
129.000000 12.5 | 1000.0 120.000 163.0 | V 140.0 9.5 21.0 33.5
727.320000 19.9 | 1000.0 120.000 187.0 | H 39.0 23.1 16.1 36.0
924.480000 21.9 | 1000.0 120.000 | 270.0 | V 164.0 | 25.3 14.1 36.0

2012-01-26 Page 89 of 138



Test report no.: 1-4254/12-04-08

Plot 7: Middle channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

Operator: LUC
14254 1204 WLAN_FCG, Grmode_CHOG, verticalTIL

02:50:18 PM, Frday, Januery 20, 2012

Polarisation: Vertical

‘Company: Sony Ericsson Mobile

Plot 8: Middle channel, 1 GHz to 12.75 GHz, horizontal polarization

Cetecom ICT Services GmbH

FCC Part 15 T¥chodk)

Radiated Emissions 1 GHz - 12,75 GHz

g

Amplitude / dBV
g

\

Operator: LUC
14254_1204_WLAN_FOC Girede CHD6 horzonta L

02:43:59 PM Friday, Januery 20, 2012

Polarisation: Horizontal

Company: Sony Ericsson Mobile
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Test report no.: 1-4254/12-04-08 m, OM )

Plot 9: Middle channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 d4dB
Ref Lv1l 27.34 dBNV VBW 1 MH=z

80 dABNV 16.55711423 GH=z SWT 34 ms Unit aBNVv
80

—16.7 HB Offset

70

D1 54 |[dBNV

40

30|

—10
—2o0l
Start 12 GH=z 600 MH=z/ Stop 18 GH=z
Date: 24 .JAN.2012 14:44:06

Plot 10: Middle channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 dB
Ref Lv1l 34.61 dBNV VBW 1 MH=z
80

dBNvV 24.95791583 GHz SWT 40 ms Unit daBNVv
80

—8.4 dB Offsef

70

—D1 54 |[dBNV-

40

30|
2
1
o
—10
—20l
Start 18 GH=z 700 MH=z/ Stop 25 GH=z
Date: 24 .JAN.2012 14:50:48
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Test report no.: 1-4254/12-04-08

CETECOM
=

Plot 11: Highest channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information

EUT:

Serial Number:

Test Description:
Operating Conditions:
Operator Name:
Comment:

AAL-8880001-BV
CB5A1JE2RN
FCC part 15CclassB@ 10 m

WLAN g-mode 6MBit/s TX Ch. 11 + charging

Wolsdorfer
AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup: Electric Field (NOS)
Receiver: [ESCI 3]
Level Unit: dBuVv/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20 dB
FCC_10m(B)_5
60 T
55 1
50 T
45 + FCC_10m_B
40T
g BT |
ol |
2 30
-1 *
20 T
& *
15T
»
10 [ ‘
oI .
0 t t t t t t t t t t t H
30M 50 60 80 100M 200 300 400 500 800 1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
36.000000 17.5 | 1000.0 120.000 98.0 | V 241.0 13.1 12.5 30.0
75.360000 6.0 | 1000.0 120.000 219.0 | V 329.0 9.2 24.0 30.0
129.000000 12.3 | 1000.0 120.000 1580 | V 169.0 9.5 21.2 33.5
235.200000 8.5 | 1000.0 120.000 270.0 | H -2.0 12.9 27.5 36.0
390.000000 17.5 | 1000.0 120.000 98.0 | V 241.0 16.7 18.5 36.0
940.200000 21.8 | 1000.0 120.000 1150 | H 96.0 25.3 14.2 36.0
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Test report no.: 1-4254/12-04-08

Plot 12: Highest channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

",
1001
& P & & iy TR & P o g
Frequency/ He
Operator: LUC
14254_1204 WLAN FCC Grmode CHI1_vertical.TIL Polarisation: Vertical
01:38:12 PM, Friday, January 20, 2012 ‘Company: Sony Ericsson Mobile:
Plot 13: Highest channel, 1 GHz to 12.75 GHz, horizontal polarization
Cetecom ICT Services GmbH
FOC Part 15 (Tx-Mode)
Radiated Emissions 1 GHz - 12,75 GHz
wr
ol
wl
> o
g
:
LI
o
1001
& & & & & P & & & A o s
Frequency/ He
Operator: LUC
14254 1204 WLAN FOC Gmode CHI1_horizontal.TIL Polarisation: Horizontal
01:30:32 PM, Friday, January 20, 2012 ‘Company: Sony Ericsson Mobile:
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Test report no.: 1-4254/12-04-08

Plot 14: Highest channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 d4dB
Ref Lv1l 27.10 dBNV VBW 1 MH=z

80 dABNV 16.78557114 GH=z SWT 34 ms Unit ABNV
80

—16.7 HB Offset

70

D1 54 |[dBNV

40

30

—10
—2o0l
Start 12 GH=z 600 MH=z/ Stop 18 GH=z
Date: 24 .JAN.2012 14:44:58

Plot 15: Highest channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 dB
Ref Lv1l 35.02 dBNV VBW 1 MH=z
80 dABNV 22.12424850 GH=z SWT 40 ms Unit aABNV

80

—8.4 dB Offsef

70

—D1 54 |[dBNV-

40

30
2
1
o
—10
—20l
Start 18 GH=z 700 MH=z/ Stop 25 GH=z
Date: 24 .JAN.2012 14:51:21
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Test report no.: 1-4254/12-04-08 m,chM i
L oo

Plots: OFDM / n — mode

Plot 1: Lowest channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information

EUT: AAL-8880001-BV

Serial Number: CB5A1JE2RN

Test Description: FCCpart15CclassB @ 10 m

Operating Conditions: WLAN n-mode MCS 6 TX Ch. 1 + charging
Operator Name: Wolsdorfer

Comment: AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup: Electric Field (NOS)
Receiver: [ESCI 3]
Level Unit: dBuVv/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20 dB
FCC_10m(B)_5
60 T
55 T
50 T
45 + FCC_10m_B,
40T
g BT |
z .0 |
2 30
2 st
20 T *
- &
151
) S &
s+
0 + + + + + + + + + + + + + un !
30M 50 60 80  100M 200 300 400 500 800 105G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
36.120000 10.1 1000.0 120.000 2700 | V 125.0 13.1 19.9 30.0
45.480000 10.0 | 1000.0 120.000 2340 | V 10.0 13.3 20.0 30.0
56.400000 9.1 1000.0 120.000 249.0 | V 144.0 12.5 20.9 30.0
129.000000 11.4 | 1000.0 120.000 98.0 | V 320.0 9.5 22.1 33.5
390.000000 17.6 | 1000.0 120.000 1340 | V 307.0 16.7 18.4 36.0
857.520000 21.4 | 1000.0 120.000 2700 | V 125.0 24.7 14.6 36.0

2012-01-26 Page 95 of 138



Test report no.: 1-4254/12-04-08 CE”EQM )

Plot 2: Lowest channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

20
w0
iy 26 s e £ EYREY ale EY e e P
Frequency/ e
Operator: LUC
14254_1204_WLAN_FCG Mmode_CHIY_vertcal.TL Polarisation: Verical
03:40:47 P, Frday, January 20, 2012 ‘Company: Sony Ericsson Mobile

Plot 3: Lowest channel, 1 GHz to 12.75 GHz, horizontal polarization

Cetecom ICT Services GmbH

FCC Part 15 T¥chodk)

Radiated Emissions 1 GHz - 12,75 GHz

Amplitude / dBV
g

0
00t
™ 2o aln als sto o £ alo ol o o s
Frequency/ e
Operator: LUC
14254_12:04_WLAN FOC Nmode_CHO1_horizontalTIL Polrisation: Horizontal
03:31:49 PM, Friday, January 20, 2012 Company: Sony Ericsson Mobile:
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Test report no.: 1-4254/12-04-08 m, OM )

Plot 4: Lowest channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 d4dB
Ref Lv1l 26 .68 dBNV VBW 1 MH=z

80 dABNV 16.47294589 GH=z SWT 34 ms Unit aBNVv
80

—16.7 HB Offset

70

D1 54 |[dBNV

40

30|

— 10
—2o0l
start 12 GH=z 600 MH=z/ Stop 18 GH=z
Date: 24.0AN.2012 14:47:14

Plot 5: Lowest channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 dB
Ref Lv1l 34.79 dBNV VBW 1 MH=z
80

dBNvV 22.33466934 GH=z SWT 40 ms Unit daBNVv
80

—8.4 dB Offsef

70

—D1 54 |[dBNV-

40

30|
2
1
o
—10
—20l
Start 18 GH=z 700 MH=z/ Stop 25 GH=z
Date: 24 .JAN.2012 14:52:03
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Test report no.: 1-4254/12-04-08

CETECOM
=

Plot 6: Middle channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information
EUT:
Serial Number:
Test Description:
Operating Conditions:
Operator Name:
Comment:

AAL-8880001-BV

CB5A1JE2RN

FCC part 15CclassB@ 10 m

WLAN n-mode MCS 6 TX Ch. 6 + charging
Wolsdorfer

AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup:

Electric Field (NOS)

Receiver: [ESCI 3]
Level Unit: dBuVv/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20dB
FCC_10m(B)_5
60 T
551
50 T
45 + FCC_10m_B
40 T
g BT |
E I
2 30
T &
20“
151 “‘
10T ‘
s+
0 t t t t t t t t t t t t H
30M 50 60 80 100M 200 300 400 500 800 1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
30.960000 19.5 | 1000.0 120.000 1570 | V 30.0 12.6 10.5 30.0
38.160000 14.2 | 1000.0 120.000 2700 | V -2.0 13.3 15.8 30.0
41.280000 16.7 | 1000.0 120.000 98.0 | V 2.0 13.4 13.3 30.0
44.400000 16.3 | 1000.0 120.000 98.0 | V 2.0 13.3 13.7 30.0
60.480000 11.4 | 1000.0 120.000 1200 | V 2.0 11.5 18.6 30.0
897.720000 22.0 | 1000.0 120.000 195.0 | H 2.0 25.2 14.0 36.0
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Test report no.: 1-4254/12-04-08

Plot 7: Middle channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

Operator: LUC
14254_1204_WLAN_FCG Mmode_CHDG_vertcal T

02:04:47 PM Friday, Januery 20, 2012

Polarisation: Vertical

‘Company: Sony Ericsson Mobile

Plot 8: Middle channel, 1 GHz to 12.75 GHz, horizontal polarization

Cetecom ICT Services GmbH

FCC Part 15 T¥chodk)

Radiated Emissions 1 GHz - 12,75 GHz

g

8

g

Amplitude / dBV
g

\

Operator: LUC
14254_1204_WLAN_FOC Ninode_ CHIG horizenalTL

02:13:40 PM Friday, Januery 20, 2012

Polarisation: Horizontal

Company: Sony Ericsson Mobile
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Plot 9: Middle channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 d4dB
Ref Lv1l 26 .77 dABNV VBW 1 MH=z

80 dABNV 16.04008016 GH=z SWT 34 ms Unit aBNVv
80

—16.7 HB Offset

70

D1 54 |[dBNV

40

30|

—10
—2o0l
Start 12 GH=z 600 MH=z/ Stop 18 GH=z
Date: 24 .JAN.2012 14:46:45

Plot 10: Middle channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 dB
Ref Lv1l 34.85 dBNV VBW 1 MH=z
80

dBNvV 22.72745491 GH=z SWT 40 ms Unit daBNVv
80

—8.4 dB Offsef

70

—D1 54 |[dBNV-

40

30|
2
1
o
—10
—20l
Start 18 GH=z 700 MH=z/ Stop 25 GH=z
Date: 24 .JAN.2012 14:52:28
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Plot 11: Highest channel, 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information
EUT:
Serial Number:
Test Description:
Operating Conditions:
Operator Name:
Comment:

AAL-8880001-BV

CB5A1JE2RN

FCC part 15CclassB@ 10 m

WLAN n-mode MCS 6 TX Ch. 11 + charging
Wolsdorfer

AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup:

Electric Field (NOS)

Receiver: [ESCI 3]
Level Unit: dBuVv/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20 dB
FCC_10m(B)_5
60 T
55 1
50 T
45 + FCC_10m_B
40T
g BT |
ol |
2 30
20 T
151 ‘
LR S S
oI *
0 t t t t t t t t t t t t H
30M 50 60 80 100M 200 300 400 500 800 1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
32.880000 8.9 | 1000.0 120.000 270.0 | H 351.0 12.8 211 30.0
35.880000 10.0 | 1000.0 120.000 270.0 | H 177.0 13.1 20.0 30.0
46.200000 9.9 | 1000.0 120.000 1240 | H 279.0 13.3 20.1 30.0
51.120000 9.9 | 1000.0 120.000 1200 | H 87.0 13.3 20.1 30.0
122.040000 6.3 1000.0 120.000 1750 | V 243.0 10.1 27.2 33.5
498.480000 15.3 | 1000.0 120.000 2700 | V 231.0 18.7 20.7 36.0
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Plot 12: Highest channel, 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

Frequency/ He
Operator: LUC
14254_1204 WLAN_FCC Nmode. CHi1_vertical TIL Polarisation: Vertical
01:52:54 PM, Friday, January 20, 2012 ‘Company: Sony Ericsson Mobile:
Plot 13: Highest channel, 1 GHz to 12.75 GHz, horizontal polarization
Cetecom ICT Services GmbH
FOC Part 15 (Tx-Mode)
Radiated Emissions 1 GHz - 12,75 GHz
106 26 306 a6 506G 806 F'm::;& 806 G 1006 106 206

Operator: LUC
14254_1204_WLAN_FOC Ninode, CHI1_horizenalTL

02:34:45 PM, Friday, Januery 20, 2012

Polarisation: Horizontal

Company: Sony Ericsson Mobile
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Plot 14: Highest channel, 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 d4dB
Ref Lv1l 27.31 dBNV VBW 1 MH=z

80 dABNV 16.55711423 GH=z SWT 34 ms Unit ABNV
80

—16.7 HB Offset

70

D1 54 |[dBNV

40

30

— 10
—2o0l
start 12 GH=z 600 MH=z/ Stop 18 GH=z
Date: 24.JAN.2012 14:46:00

Plot 15: Highest channel, 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 dB
Ref Lv1l 35.11 dBNV VBW 1 MH=z
80 dABNV 24.10220441 GH=z SWT 40 ms Unit aABNV

80

—8.4 dB Offsef

70

—D1 54 |[dBNV-

40

30
2
1
o
—10
—20l
Start 18 GH=z 700 MH=z/ Stop 25 GH=z
Date: 24 .JAN.2012 14:52:58
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9.11 RX spurious emissions radiated

Description:

Measurement of the radiated spurious emissions in idle/receive mode. The results are valid for both modes.

Measurement:
Measurement parameter

Detector: Peak / Quasi Peak
Sweep time: Auto

. - Sweep: 100 kHz
Video bandwidth: Remeasurement: 10 Hz

. — F <1 GHz: 100 kHz

Resolution bandwidth: F>1GHz: 1 MHz
Span: 30 MHz to 26 GHz
Trace-Mode: Max Hold

FCC IC
CFR Part 15.109 RSS Gen, Issue 2, 4.10
RX Spurious Emissions Radiated
Frequency (MHz) Field Strength (dBuV/m) Measurement distance
30-88 30.0 10
88 -216 33.5 10
216 — 960 36.0 10
Above 960 54.0 3
Results:
RX Spurious Emissions Radiated [dBuV/m]
F [MHZ] Detector | Level [dBuV/m]

No critical peaks found

Measurement uncertainty

+3dB
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Result: The result of the measurement is passed.
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Plots: RX / Idle — mode

Plot 1: 30 MHz to 1 GHz, vertical & horizontal polarization

Common Information

EUT: AAL-8880001-BV

Serial Number: CB5A1JE2RN

Test Description: FCCpart15CclassB @ 10 m
Operating Conditions: WLAN RX-mode + charging
Operator Name: Wolsdorfer

Comment: AC: 115V /60 Hz

Scan Setup: STAN_Fin [EMI radiated]

Hardware Setup: Electric Field (NOS)
Receiver: [ESCI 3]
Level Unit: dBuVv/m
Subrange Step Size Detectors IF BW Meas. Time  Preamp
30 MHz - 2 GHz 60 kHz QPK 120 kHz 1s 20dB
FCC_10m(B)_5
60 T
55 1T
50 T
45 + FCC_10m_B,
40 T
g BT |
z .1 |
2 30
2 s
20T
15
o9 ® &
51 L 2 * &
0 t t t t t t t t t + + + + +H
30M 50 60 80 100M 200 300 400 500 800 1,05G
Frequency in Hz
Final Result 1
Frequency | QuasiPeak | Meas. Bandwidt | Height | Polarizatio Azimut | Corr. | Margi Limit Comment
(MHz) (dBuV/m) Time h (cm) n h (dB) n (dBuV/m)
(ms) (kHz) (deg) (dB)
39.840000 10.0 | 1000.0 120.000 2250 | V 47.0 13.4 20.0 30.0
46.200000 10.1 1000.0 120.000 98.0 | V -1.0 13.3 19.9 30.0
60.000000 9.3 | 1000.0 120.000 98.0 | V 223.0 11.6 20.7 30.0
74.040000 5.5 | 1000.0 120.000 237.0 | V 328.0 9.2 24.5 30.0
127.080000 5.9 | 1000.0 120.000 2270 | V 303.0 9.6 27.6 33.5
144.960000 4.9 | 1000.0 120.000 2700 | V 328.0 8.8 28.6 33.5
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Plot 2: 1 GHz to 12.75 GHz, vertical polarization

Cetecom ICT Services GmbH

ROC Pt 15 (Todk)
Rodiated Emissions 1 Griz- 1275 Gz

Amplitude / dBuV
8

P
w0
iy 26 s e £ EYREY ale EY e e P
Frequency/ e
Operator: LUC
14254 1204 WLAN_FCG, X vertcal T Polarisation: Verical
03:56:58 P, Friday, Janury 20, 2012 ‘Company: Sony Ericsson Mobile

Plot 3: 1 GHz to 12.75 GHz, horizontal polarization

Cetecom ICT Services GmbH

FCC Part 15 T¥chodk)

Radiated Emissions 1 GHz - 12,75 GHz

Amplitude / dBV
g

P
00t
™ 2o aln als sto o £ alo ol o o s
Frequency/ e
Operator: LUC
14254_12:04_WLAN FOC RX_horizortal.TiL Polrisation: Horizontal
04:05:36 PM, Friday, January 20, 2012 Company: Sony Ericsson Mobile:
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Plot 4: 12.75 GHz to 18 GHz, vertical & horizontal polarization

Marker 1 [T1] RBW 1 MHz RE Att 10 4B
Ref Lvl 23.37 dBavV VBW 1 MH=z
20 4aBNV 16.01603206 GH=z sSWT 34 ms Unit aBNnvV
80
—16.7 HB Offset
70
6
—D1 54 ABNV-
B
40
30
B Pt A A A M A i A AR SN T ALY, AAIINA A A M
1
0
—10
—20
Start 12 GHz 600 MHz/ Stop 18 GHz
Date: 24.JAN.2012 15:04:52

Plot 5: 18 GHz to 26 GHz, vertical & horizontal polarization

Marker 1 [ri11] RBW 1 MH=z RE Att 10 dB
Ref Lwv1 31 .06 dBNV vBW 1 MH=
80 dBNV 18.29458918 GH=z= SWT 40 ms Unit dBNV
80
—8.4 dB Offset
70|
6
—D1 54 ABNV-
=)
40
=0 Nt L A
LAY PRV 7TW PSSR PR PR VT W WYLV | R L AAArNA L A
2
1
0
—10
—20|
Start 18 GH=z= 700 MH=z=/ Stop 25 GH=z
Date: 24 .JAN.2012 15:04:20
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9.12 TX spurious emissions radiated < 30 MHz

Description:

Measurement of the radiated spurious emissions in transmit mode below 30 MHz. The EUT is set to channel 6.
This measurement is representative for all channels and modes. If critical peaks are found channel 1 and
channel 11 will be measured too. The measurement is performed with the data rate producing the highest
output power. The limits are recalculated to a measurement distance of 3 m with 40 dB/decade according CFR

Part 2.
Measurement:
Measurement parameter
Detector: Peak / Quasi Peak
Sweep time: Auto
. — F <150 kHz: 200 Hz
Video bandwidth: F > 150 kHz: 9 kHz
. _— F <150 kHz: 1 kHz
Resolution bandwidth: F > 150 kHz: 100 kHz
Span: 9 kHz to 30 MHz
Trace-Mode: Max Hold
Limits:
FCC IC
CFR Part 15.209(a) RSS -Gen
TX Spurious Emissions Radiated < 30 MHz
Frequency (MHz) Field Strength (dBuV/m) Measurement distance
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
Results:
TX Spurious Emissions Radiated < 30 MHz [dBuV/m]
F [MHZ] Detector | Level [dBuV/m]

No critical peaks found

Measurement uncertainty

+3dB

Result: The result of the measurement is passed.
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Plots: DSSS / b — mode

Plot 1: Lowest channel, 9 kHz to 30 MHz

Amplitude / dBRV/m

Magretic Field Strength
FOCPart15

Limit comected for 3m measurement distance

Operaor: LIC

1108:19 AM, Frday, Januery 20, 2012

ProjektID: 1425411248

EUT: AAL-8880001-8V

)
|
oo

Plot 2: Middle channel, 9 kHz to 30 MHz

Amplitude / dBpV/m

Magnetic Field Strength
FCCPart15
Limit corrected for 3m measurement distance

Operator: LUC

112208 AM, Frday, Janery 20, 2012

Projekt ID: 14254/1248

EUT: AAL-8880001-BV

2012-01-26

Page 110 of 138




Test report no.: 1-4254/12-04-08

Plot 3: Highest channel, 9 kHz to 30 MHz

Amplitude / dBpV/m

Magnetic Field Strength
FCCPart15
Limit corrected for 3m measurement distance

Operator: LUC

11:59:16 AM,Frday, Januery 20, 2012

Projekt ID: 14254/1248

EUT: AAL-8880001-BV

Plots: OFDM / g — mode

Plot 1: Lowest channel, 9 kHz to 30 MHz

Amplitude / dBpV/m

Magnetic Field Strength
FCCPart15
Limit corrected for 3m measurement distance

Operator: LUC

025908 PM Frday, Januery 20, 2012

Projekt ID: 14254/1248

EUT: AAL-8880001-BV
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Plot 2: Middle channel, 9 kHz to 30 MHz

Magnetic Field Strength
FOCPart 15

= UmtFos megre

Limit corrected for 3m measurement distance - Memsrement PG

X P ees ROC
@ s FeC

g

g

g

Amplitude / dBpV/m

g g 8

g

Operator: LUC Projekt ID: 1425411248

02:55:12 PM, Friday, January 20, 2012 EUT: AAL-8880001-BV

Plot 3: Highest channel, 9 kHz to 30 MHz

Magretic Field Strength

FCCPart 15

— Limit FOC regret
Limit corrected for 3m measurement distance

X P Vaoes FOC
P Vaues FCC.

g

g

2

Amplitude / dBRV/m

g g g

g

Operaor: LIC ProjektID: 142541248

01:4302 PM, Friday, Januery 20, 2012 EUT: AAL33300018V
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Plots: OFDM / n — mode

Plot 1: Lowest channel, 9 kHz to 30 MHz

Magretic Field Strength
FOCPart15

Limit comected for 3m measurement distance

g

g

2

Amplitude / dBRV/m

g g g

g

Operaor: LIC ProjektID: 142541248

03:35:18 PM Friday, Januery 20, 2012 EUT: AAL83300018V

Plot 2: Middle channel, 9 kHz to 30 MHz

Magnetic Field Strength

FCCPart15

Limit corrected for 3m measurement distance - Messrement PG

g

g

g

Amplitude / dBpV/m

g g 8

g

Operator: LUC Projekt ID: 1425411248

02:07:00 PM, Friday, January 20, 2012 EUT: AAL-8880001-BV
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Plot 3: Highest channel, 9 kHz to 30 MHz

Magnetic Field Strength

FCCPart15

Limit corrected for 3m measurement distance - Memsrement PG

Amplitude / dBpV/m

Operator: LUC Projekt ID: 1425411248

01:47:38 P, Friday, January 20, 2012 EUT: AAL-8880001-BV

Plots: RX / Idle — mode

Plot 1: 9 kHz to 30 MHz

Magnetic Field Strength

FCCPart15

Limit corrected for 3m measurement distance - Messrement PG

Amplitude / dBpV/m

Operator: LUC Projekt ID: 1425411248

03:51:34 PM, Friday, January 20, 2012 EUT: AAL-8880001-BV
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9.13 TX spurious emissions conducted < 30 MHz

Description:

Measurement of the conducted spurious emissions in transmit mode below 30 MHz. The EUT is set to channel
6. This measurement is repeated for DSSS and OFDM modulation. If critical peaks are found channel 1 and
channel 11 will be measured too. The measurement is performed with the data rate producing the highest
output power. Both power lines, phase and neutral line, are measured. Found peaks are remeasured with
average and quasi peak detection to show compliance to the limits.

Measurement:
Measurement parameter
Detector: Peak - Quasi Peak / Average
Sweep time: Auto
. . F <150 kHz: 200 Hz
Video bandwidth: F > 150 kHz: 9 kHz
. _— F <150 kHz: 1 kHz
Resolution bandwidth: F > 150 kHz: 100 kHz
Span: 9 kHz to 30 MHz
Trace-Mode: Max Hold
Limits:
FCC IC
CFR Part 15.107(a) ICES-003, Issue 4
TX Spurious Emissions Conducted < 30 MHz
Frequency (MHz) Quasi-Peak (dBuV/m) Average (dBuV/m)
0.15-0.5 66 to 56* 56 to 46*
05-5 56 46
5-30.0 60 50
*Decreases with the logarithm of the frequency
Results:

TX Spurious Emissions Conducted < 30 MHz [dBuV/m]

F [MHZz]

Detector

| Level [dBuV/m]

No critical peaks found

Measurement uncertainty

+3dB

Result: The result of the measurement is passed.
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Plots:

Plot 1: DSSS / b — mode, 9 kHz to 30 MHz, phase line

CETECOM ICT
CISPR22

Phase Line

g

g

g

g

g

= limit_AV

— limit_QP

0_P-AV-Vall

Amplitude
g & 8

g

SR N1 A remm—

Frequency
Operator: LUC

1-4254_12-04_CISPR22_WLAN_TX_B6.TIL

09:27:40 AM, Friday, January 20, 2012

I )
t |
10.0M 100.0M

Projekt ID: 1-4254/12-4-8

EUT: AAL-8880001-BV

Plot 2: DSSS / b — mode, 9 kHz to 30 MHz, neutral line

CETECOM ICT
CISPR22

Neutral Line

g

g

g

g

g

— limit_AV
= limit_QP
— N-Measurpment
A N-Pk-Values
¥ N-QP-Valges
0_N-AV-valdes

Amplitude
g

H

g

o0 —H | |
AWvm‘JJWUVJM‘N'UMLJ%W“WWMMWWWM

1.0M
Frequency

Operator: LUC

1-4254_12-04_CISPR22_WLAN_TX_B6.TIL

09:28:53 AM, Friday, January 20, 2012

f |
10.0M 100.0M

Projekt ID: 1-4254/12-4-8

EUT: AAL-8880001-BV
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Plot 3: OFDM / g — mode, 9 kHz to 30 MHz, phase line

CETECOM ICT
CISPR22

Phase Line

g

g

g

g

g

— limit_AV
= limit_QP
~ P-Measu
A P-Pk-Val
% P-QP-valg
0_P-AV-Val|

SRR

Amplitude
g

300 f

, I
e

100.0K 1.0M
Frequency

Operator: LUC
1-4254_12-04_CISPR22_WLAN_TX_G6.TIL

09:40:02 AM, Friday, January 20, 2012

—— ——
10.0M 100.0M

Projekt ID: 1-4254/12-4-8

EUT: AAL-8880001-BV

Plot 4: OFDM / g — mode, 9 kHz to 30 MHz, neutral line

CETECOM ICT
CISPR22

Neutral Line

g

g

g

g

g

— limit_AV
— limit_QP
ur

Iy
% N-GP-Valges
O_N-AV-Vales

Amplitude
g

H

300
“\

200 ‘

Y
1 dW’MWMWWWJWWMWWWMWM

Frequency
Operator: LUC

1-4254_12-04_CISPR22_WLAN_TX_G6.TIL

09:41:15 AM, Friday, January 20, 2012

|
100.0M

Projekt ID: 1-4254/12-4-8

EUT: AAL-8880001-BV
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Plot 5: OFDM / n — mode, 9 kHz to 30 MHz, phase line

CETECOM ICT

. J

Lgm J

. M H *j “H IMWMWWW
WL N \MNLJ\,JFUWWUIW«WJ\JWMMW

Frequency
Operator: LUC

1-4254_12-04_CISPR22_WLAN_TX_N6.TIL Projekt ID: 1-4254/12-4-8

EUT: AAL-8880001-BV

09:46:14 AM, Friday, January 20, 2012

Plot 6: OFDM / n — mode, 9 kHz to 30 MHz, neutral line

CETECOM ICT

CISPR22 —miLAY

Neutral Line

g

O_N-AV-Vales

g

g

g

g

Amplitude
g

H

300

| im | ‘
A T

f |
10.0M 100.0M

100.0K
Frequency

Operator: LUC

1-4254_12-04_CISPR22_WLAN_TX_N6.TIL Projekt ID: 1-4254/12-4-8

09:47:26 AM, Friday, January 20, 2012 EUT: AAL-8880001-BV
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M

Plot 7: RX/ Idle — mode, 9 kHz to 30 MHz, phase line

CETECOM ICT
CISPR22 = limit AV
— limit_QP
Phase Line — P-Measurpment
& p-Pk-Vales
100.0 X P-QP-Valges
0_P-AV-Valdes
90.0-
80.0-
70.0-
60.0-
s ]
]
=500 ‘
H
40.0- ‘\\ A
\ |
AW Wl MM ul
30,0 { \ ‘ H W
VAL
w0
100
100.0K ' ' ' ' ' T ‘I.&M ' ' ' ' ' T ‘Iﬂ.‘OM ' ‘IW‘.OM
Frequency
Operator: LUC
1-4254_12-04_CISPR22_WLAN_RX.TIL Projekt ID: 1-4254/12-4-8
09:15:51 AM, Friday, January 20, 2012 EUT: AAL-8880001-BV
Plot 8: RX/ Idle — mode, 9 kHz to 30 MHz, neutral line
CETECOM ICT
CISPR22 —
Neutral Line el
A N-Pk-Values
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100.0K IJ‘)M IE‘GM IDﬂ[ﬂM
Frequency
Operator: LUC
1-4254_12-04_CISPR22_WLAN_RX.TIL Projekt ID: 1-4254/12-4-8
09:17:04 AM, Friday, January 20, 2012 EUT: AAL-8880001-BV
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10 Test equipment and ancillaries used for tests

Typically, the calibrations of the test apparatus are commissioned to and performed by an accredited calibration
laboratory. The calibration intervals are determined in accordance with the DIN EN ISO/IEC 17025. In addition
to the external calibrations, the laboratory executes comparison measurements with other calibrated test
systems or effective verifications. Weekly chamber inspections and range calibrations are performed. Where
possible, rf-generating and signalling equipment as well as measuring receivers and analyzers are connected to
an external high-precision 10 MHz reference (GPS-based or rubidium frequency standard).

In order to simplify the identification of the equipment used at some special tests, some items of test equipment
and ancillaries can be provided with an identifier or number in the equipment list below (Labor/ltem).

Lab/ i . INV. No Kind of Last Next
— Item =Tl Type LI ikl Cetecom Calibration | Calibration | Calibration
1 n. a. Temperaturpriifschrank | T-40/50 CTS GmbH 300003592 | ne
x Agilent
2 n. a. Netzgerat E3634A Technologies MY40011505 300003742 | k 12.01.2011 12.01.2013
3 n.a. Spectrumanalyzer FSV30 R&S 100763 300003950
. . HP
4 45 Switch-Unit 3488A MeBtechnik 2719A14505 300000368 | g
DC power supply, HP
5 50 60Vdc, 50A, 1200 W 6032A MeBtechnik 2920A04466 300000580 | ne
Spitzberger B5981;
6 n. a. software SPS_PHE 1.4f & SpieB 5D1081:B5979 300000210 | ne
) ESCI
7 n. a. EMI Test Receiver 1166.5950.03 R&S 100083 300003312 | k 05.01.2011 05.01.2013
Analyzer-Reference-
8 n. a. System (Harmonics ARS 16/1 SPS égggg 07/0 300003314 | k 14.07.2011 14.07.2013
and Flicker)
9 |na | Amplfier $942,005026%0- | miTEQ 1084532 300003379 | ev
ETS- .
10 n. a. Antenna Tower Model 2175 LINDGREN 64762 300003745 | izw
e ETS- .
11 n. a. Positioning Controller Model 2090 LINDGREN 64672 300003746 | izw
Turntable Interface- ETS- .
12 n. a. Box Model 105637 LINDGREN 44583 300003747 | izw
TRILOG Broadband
13 n.a. Test-Antenna 30 MHz - | VULB9163 Schwarzbeck | 295 300003787 | k 01.04.2010 | 01.04.2012
3 GHz
14 n. a. Spectrum-Analyzer FSU26 R&S 200809 300003874 | k 10.01.2011 10.01.2013
15 n.a. Isolating Transformer RT5A Grundig 8041 300001626 | g
DC power supply, HP
16 n. a. 60Vdc, 50A, 1200 W 6032A MeBtechnik 2818A03450 300001040 | Ve 12.01.2012 | 12.01.2015
Coaxial Attenuator .
17 n. a. 30dB/500W 8325 Bird 1530 300001595 | ev
Double-Ridged
18 n. a. Waveguide Horn 3115 EMCO 8812-3088 300001032 | VIKI! 11.05.2011 11.05.2013
Antenna 1-18.0GHz
19 n. a. Active Loop Antenna 6502 EMCO 2210 300001015 | ne
20 n. a. Anechoic chamber FAC 3/5m MWB / TDK 87400/02 300000996 23.03.2009
Spec.A. | System rack for EMI N
21 2 2 measurement solution 85900 HP V. 300000222 | ne
22 |9 g\g',f\'/lclﬂlaz' Mains S kHz 10 | pqyi3 75 R&S 828576/020 300001210 | Ve 06.01.2012 | 06.01.2014
23 n. a. Relais Matrix 3488A HP ) 2719A15013 300001156 | ne
Me Btechnik
24 n. a. Relais Matrix PSU R&S 890167/024 300001168 | ne
25 n. a. Isolating Transformer RT5A Grundig 9242 300001263 | ne
Three-Way Power HP
26 n. a. Splitter, 50 Ohm 11850C MeBtechnik 300000997 | ne
27 n. a. Switch / Control Unit 3488A HP 2605e08770 300001443 | ne
L js42-00502650- Parzich
28 n.a. Amplifier 58.52 GMBH 928979 300003143 | ne
WRCG1855/1910-
29 n. a. Band Reject filter 1835/1925- Wainwright 7 300003350 | ev
40/8SS
WRCG2400/2483-
30 n. a. Band Reject filter 2375/2505- Wainwright 11 300003351 | ev
50/10SS
Quantum Change,
31 | na LILESoftware Modell TILE- EMCO none 300003451 | ne
ICS/FULL
32 n. a. Highpass Filter Y\;gngZ.QMSG— Wainwright 1 300003492 | ev
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33 | na Highpass Filter WSS Wainwright | 3 300003255 | ev
34 n. a. Highpass Filter XEZKXIOMBG' Wainwright 18 300003789 | ne
PSA Spectrum Agilent
35 | n.a. Analyzer 3 Hz - 26.5 E4440A Tgchnolo ies | MY48250080 300003812 | k 08.09.2010 | 08.09.2012
GHz 9
MXG Microwave Agilent
36 | n.a. Analog Signal N5183A Tgchnolo ies | MY47420220 300003813 | k 13.09.2010 | 13.09.2012
Generator 9
RF Filter Section 9kHz Agilent
37 | na. C1GHz N9039A Technologies MY48260003 300003825 | VIKI! 08.09.2010 | 08.09.2012
TRILOG Broadband
38 | n.a. Test-Antenna 30 MHz - | VULB9163 Schwarzbeck | 371 300003854 | VIKl! 14.10.2011 | 14.10.2014
3 GHz
Microwave System HP
39 | 11b Amplifier, 0.5-26.5 83017A MeBtechnik 00419 300002268 | ev 10.03.2011
GHz; 25 dB gain
Std. Gain Horn
40 | A026 Antenna 12.4 to 18.0 639 Narda 300000787 | ne
GHz
Std. Gain Horn
41 A029 Antenna 18.0 to 26.5 638 Narda 300002442 | ne
GHz
Spectrum Analyzer 20
42 | n.a. Hy - 50 GHz FSU50 R&S 200012 300003443 | ve 01.07.2010 | 01.07.2012
Agenda: Kind of Calibration
k calibration / calibrated EK limited calibration
ne not required (k, ev, izw, zw not required) zZw cyclical maintenance (external cyclical maintenance)
ev periodic self verification izw  internal cyclical maintenance
Ve long-term stability recognized g blocked for accredited testing
vikl!  Attention: extended calibration interval
NK!  Attention: not calibrated *) next calibration ordered / currently in progress
11 Observations

No observations exceeding those reported with the single test cases have been made.
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Annex A Photographs of the test setup

Photo documentation

Photo 1:
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Photo 2:
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Annex B External photographs of the EUT

Photo documentation

Photo 3:
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Photo 6:
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Photo 8:
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Annex C Internal photographs of the EUT

Photo documentation

Photo 10:
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Photo 11:
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Photo 13:
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Photo 15:

Photo 16:
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Photo 18:
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Photo 19:

Photo 20:
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Photo 21:
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Annex D Document history
Version Applied changes Date of release
1.0 Initial release 2012-01-26
Annex E Further information
Glossary
AVG - Average
DUT - Device under test

EMC - Electromagnetic Compatibility

EN - European Standard

EUT - Equipment under test

ETSI - European Telecommunications Standard Institute
FCC - Federal Communication Commission

FCCID -  Company Identifier at FCC

HW - Hardware

IC - Industry Canada

Inv. No. - Inventory number

N/A - Not applicable

PP - Positive peak

QP - Quasi peak

S/N - Serial number

SW - Software
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Annex F

Accreditation Certificate

Note:

The current certificate including annex is published on our website (see link below) or may be received

((DAKKS

Deutsche
Akkreditierungsstelle

Deutsche Akkreditierungsstelle GmbH

German Accreditation Body
Entrusted g to Section 8 1 in with Section 1
subsection 1 AkkStelleGBV

Signatory to the Multilateral Agreements of
EA, ILAC and IAF for Mutual Recognition

Accreditation

The Deutsche Akkreditierungsstelle GmbH (German Accreditation Body) attests that the
testing laboratory

CETECOM ICT Services GmbH
Untertiirkheimer StraRe 6-10
66117 Saarbriicken

is competent under the terms of DIN EN ISO/IEC 17025:2005 to carry out tests in the
following fields:

Wired communications and DECT
Acoustic

Radio

Shirt Range Devices (SRD)

RFID

WiMax and Richtfunk
Mobile radio (GSM / DCS), Over the Air (OTA) Performance
ic € ibility (EMC) incl.

Product safety

SAR and Hearing Aid Compatibility (HAC)
Environmental simulation

Stmart Card Terminals

Bluetooth

Wi-Fi-Services

The hall only apply in with the notice of accreditation of 13.04.2011
with the accreditation number D-PL-12076-01 and is valid until 03.09.2014. It comprises the cover sheet,
the reverse side of the cover sheet and the following annex with a total of 82 pages.

Registration number of the certificate: D-PL-12076-01-01

Frankfurt am Main, 13.04.2011 Dipl{fg. Egner
Head of Diyfon 2

This d Jati

T ——

Front side of certificate

from CETECOM ICT Services on request.

http://www.cetecom.com/fileadmin/de/CETECOM D Saarbruecken/accreditations Jan 2010/DAKKS Akkredi

Deutsche Akkreditierungsstelle GmbH

Office Berlin Office Frankfurt am Main Office Braunschweig
Spittelmarkt 10 GartenstraRe 6 Bundesallee 100
10117 Berlin 60594 Frankfurt am Main 38116 Braunschweig.

The publication of extracts of the accreditation certificate is subject to the prior written approval by
Deutsche Akkreditierungsstelle GmbH (DAKKS). Exempted is the unchanged form of separate
disseminations of the cover sheet by the conformity assessment body mentioned overleaf,

Noimpression shall be made that the accreditation also extends to fields beyond the scope of
accreditation attested by DAkkS.

The accreditation was granted pursuant to the Act on the Accreditation Body (AkkStelleG) of 31 July 2009
(Federal Law Gazette I p. 2625) and the Regulation (EC) No 765/2008 of the European Parliament and of
the Council of 9 July 2008 setting out the requirements for accreditation and market surveillance relating
to the marketing of products (Official Journal of the European Union L 218 of 9 July 2008, p. 30). DAKKS is
asignatory to the for Mutual of the European co-operation for
Accreditation (EA), International Accreditation Forum (IAF) and International Laboratory Accreditation
Cooperation (ILAC). The signatories to these agreements recognise each other’s accreditations.

The up-to-date state of membership can be retrieved from the following websites:
A www.european-accreditation.org

ILAC: wwwilac.org

IAF: www.iaf.nu

Back side of certificate

Urk EN17025-En _incl Annex.pdf
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